Broadband
Super Thunderbird

Model TH-7DX
Instruction Manual

hy-gain

- 308 Industrial Park Road
Starkville, Mississippi 39759 USA

PH: 662-323-9538 FAX: 662-323-6551






TABLE OF CONTENTS

CHAPTER L.ttt seasssssssnassisss s ssssssessasssasessssasssssssesssssssssasssnesssssasssnsesossasssss s s e e 1-1
GenETal DESCTIPLON cucvvuvctrrescinseeeeneiesesssasesesnsssssaesssssssssessssssssssesmsseensssessssassessessssssessseseasesoseas S |
SPECIICALIONS covvureerervseceseissiisecenseresse s sasesssess s sesesssasssssssstasssessesnsssesesesssssssseses s s seee s ssesne 1-1

CHAPTER 2.ttt sessssssssssssessanssses s sasssnsesssasseesssensensssmssssssssss s smms e eses e senns 2-1
Preparation fOr ASSEIMDIY ..........ccocuveeerrrnrennrnnssseseesecssssosessssssessssessesssesssessessssassosessssssssssssesbosssesnees 2-1

CHAPTER 3 ...ttt tnsssssssstssssassssssassissssssssssosssascnsesssssassemssssasssassesssssessssseses s esessessenen 3-1
Assembly of the Boom-to-Mast Brackets and Boom ....................................................................... 3-1
Assembly of the Element-to-Boom Brackets 0n the BOOIM..........cevvueveereoesssssresseesosesoeseeeesoonne 3-2

Front DIiVen EIEMENL........c.cocvmrumeursrinersiessessssnssasesaosesssesseessesmssssssesssssssssssssssssssssssssssessessoenseeens 3-2
Rear Driven Element................ veverseraranannane eeetsrenene ettt s e st s e e s s se s pebansessbarasane 3-2
10-MELET REFIECLOT ...u..ouvevneeercneseennrennensnssnsnsassssesssesssessassssessssssssssnssenssesssesssesssssessssssssssssssessssens 3-2
10-Meter Director.....uieeeencereneecressesnes seureuestn bt st s aensasre s anaearesssensasnrasane 3-2
FREINY (305 o D1 CTe110) SO OOOR ertessssninasessssstrnsanasenssrsnsenereansensrsses 3-3
10-20 Director and 15-20 REflECTOT c..uu.ruerrmreenersccssesecesseesseesessmssessssssassssssesssssssssssssssssssssssens 3-3
Tubing Clamps.........coceerereueeneee. ceressssesenssenesrssnnnas . teresesesaeatssasseas s nsnenssansansasssnnennns 3-4
ElemMEnt ASSETNDIY .uuu.crvusiceseireecuasceesssennsnrisnnsesssssessssnsssssssssssssssssssssseesssmssseesssssssssssssssessssssassssossomsoses 3-5
Front Driven Element . RSSO 3-5
REAT DIVEN EIEMENL uvereeevvvvmsesnesseeveeeeeneeesssessessssssesssssssssssessessssessessssssssmmmsssssseesseoennn vreebvenenn3=5
10-Meter ReflectOr BICIMENL ........vuucvesrerrrscescsvnsisssssasssassesssenssessssensesmsssesssmssesssssasessessassesssemsesesnes 3-5
15-20 Meter ReflectOr BlEMENt ... ..ucvuncreeeescescensesescessssecesssssssusssmossesssessssssssessssmssssessenseensssonns 3-6
10-Meter Director Element.............ccumeevemcereenseereeseeseesrenes Cevbesentsre st asceneanseassansnnensressanes 3-6
15-Meter Director Element...... . exseeasera s s sRass s s na s senaseeneaes 3-8
10-20 Meter Director Element ..............couene... figereserasnssassasnssnrensenssnisssassrssesasssases 3-8
Final Element Assembly....... OO 3-8
Phasing Line ASSCIIDIY.........ccccoreuemmmrummmemersrsnnnessnerssnsessssssssssassesssssssessassessssenssensssssssssessssasssasssesssssnes 3-9
Beta Match ASSEMDIY ........c.covvurereennenenaeressrescesssssessssssessnsssssssessssssmssssensessasscmseseassssssssessssassnsssses 3-11
Feedpoint Assembly ................... - ceecsesensneess sttt a et sa s e sasas s asmanan e e ennsneerraes 3-11
Boom Support Assembly sressmsesanssenissnat st asat eSS eSS S s S SR SeSR SRR eSS SRR 4 e ma s nt 3-13



Page
CHAPTER 4.....ccovvurrancenne revetseenenstsaet s ssashsasasas s s Ranaresns veersnsesasianas verseeseensasarerssannes veveresssnenensasassasaes wd-1
INStAllatioN...ceeecresesesasnsusernamnsssnnseeasasasasnans ISR SR SR S— crareeseasaee 4-1
Installation on a Crank-Up Tower. ...................... SR ST ereeremsnesssrsnsasasanase cerensnsesnsssasaenes 4-1
Attaching the Antenna to the Mast .....c.couvusennece: S consensasasesnssasesonsanseres S 4 1
Other Types of TOWerS .....ccovuevvease SR vereneresnsnns vevssesssasans verreensasaerensnes vevesmeasasessssnenanns vevnesnsasansdd=3
Lightning Protection.......... S vevseenseerssassananas IS ———— ceesressseaines SR 4-3
Attachment of Feedline ............. S— creveaesnessessnessnasennes SO SESR—— SRR ceeneerd-3
VSWR CUIVES..oevveeserasseressussassmsnssssmsnssisessanas SR vessanertsersnesserensasaTHsAsRSSO TR AR RS SRS R R et cereeenensesensasaons 4-3

VSWR/Front-to-Back Charts.. ........... veresreneasseesstsaasaas ST OB crererensasesrensasasaens SR 4-4-
CHAPTERSS........ vrvesesesensasesasasaanen - vereenasaees verssasnsneresaenssanasrens vererssasesnereraas vevseensnsnassssssesens . |
(007 ¢:1110) | FNIRNRRRRRRSR IS R——— crnerentanes versenssesseananaens vevsenerensasnenenes veensesensensansens =1
CHAPTER 6....covvenceirannnseennnss vevseressasasasssssserereass cerernsesasnacns vevernaseensnessesesasaenenes erveeerensneeersssasassanans 6-1
TroubleShOOINE ..cvceocnmrunrsinmssrnusnasssssresssasuansnanes cerenraeneressasasnsresases reeessneesssinssasanananes veeenerenasnranas 6-1
Troubleshooting Chart ......coeeencccennses S vererenesenssnrnaes cernmsasasnensns S cerereessssisasssasassss wrereens0-1
CHAPTER 7..ccovrcnciremnnsrsnsnassnns versrenessasasnes veeeensasases verenenaes verrenererenerssasssnsasaenes cresesnnseeesssnsnes censenenotnes 7-1
Service Information ............ verreessasenns weeeennsnenees vevreennasaes ST resreneasessssnsaensannsrenes veeemsssenens e 1-1
Parts Identification Information ......... reneaseresreren s sttt asenasanans veereeeseasasrenns vruerenessenes SR 7-2
Converting American Measurements to MELTIC.ceerrennnns IS vesesensssnrrsanes cereerersanans S—— L/
Bolt and Nut Sizes.....c.oevereureee. ceveeeraensasnsssnnesssasasnesans cevereseseenenesenenasnsn et assessasasanasaen verensnesnsene cevenasnenss 12
Parts List.....eonue. S teestereriasastnsata et ts b e R e R et n et s b ees vressensusensanane ISR vesesnsrsacneass 7-3
LIST OF ILLUSTRATIONS

Figure Page
1 Boom-to-Mast Bracket ......cieeenccienns SSUOR— ISR resnensnssnensasenes 3-1
2 Assembly of Boom .....ecevunceee. S ————— veesssssaenenes veesseennsssnssnsensssensnsensare 3L
3 Element-to-Boom Brackets ... SRR veerrsserenesssnsasanas SRR % |
4 Tubing Clamps ............ ceeeeeeenesses s Ras R aRRe coesesesnanseees TS OO =
5 Trap Detail ............ SO vereesssasaes venensnsssasesnens JRR— ceassoranennns 3-6
6 Overall View - Element Assembly and Antenna Dimensions ........... veensnensanes S Y |
7 ROpE DAMPENET ..oovermeermsscessasissssmmassnaseassessissossanass - covsreresnsnennes ceorsrensrenes R 3-8
8 Overall View of Beta Match and Phasmg Tubes ......... vevesrasessnessessserasnstasssnasssssssseress 3=
9 Crossover Straps ... R SSTTTO . Sp— vevensensasnanes venresnersaenaes wrenreneene 3-10
10 Pigtail Assembly to Rear Driven Element ........ cereenenasaeananas cereresensanaen seeneanes v 3711
11 Pigtail to Balun Connection and Front Driven Element ........cceeeu vererenssessssansenene 3712
DETAIL A - Beta Support Clamps and Insulator ASsembly .....covcecermericseen 3-12
DETAIL B - Beat Shorting CLamp Assembly ......... verveenennasens vereerensnsesesesseenses 3212
12 Boom Support Assembly ......ccovceeneenn: O cerseasensaenas reversesensnsesssaessnasanes vernenee 3-14
13 Raising Antenna to Top of Tower ....... veesseannsnesasnssaenens vemevenasasseee vereenensesesesnenssasaes w42

TABLE OF CONTENTS (Cont.)

-1~



CHAPTER 1

General Description

The Hy-Gain TH7DX is a 7 element, 3 band beam
antenna designed for broadband, high performance
operation on the Amateur 10, 15, and 20 meter
bands. Broadbanding is accomplished through the
use of two fully trapped driven elements. Stainless
steel hardware and clamps are used on all electrical

connections.

Hy-Gain’s 50 ohm BN-86 balun and preformed
feed straps are supplied. The TH7DX also comes
with a wire boom support for additional strength.
The antenna is designed to fit masts from 2" to 2
1/2" in diameter and can be rotated with Hy-
Gains’s HDR-300/A, Ham IV or T2X rotators.

*Projected Area is the actual (flat) projected area of either the elements or boom (highest value) without
any shape factor included. this area may be used with EIA/TIA-222-D and later versions and with the UBC
formulas to determine tower and mast loading. On HF beams, the element area is usually higher. On
VHF/UHF beams, the boom area is usually higher. When stacking HF and VHF beams, use the element
area of all beams at their attachment points to determine loading at zero degrees to the boom axis.

1-1/1-2 Blank







CHAPTER 2

Preparation for Assembly

FOR OUR OVERSEAS CUSTOMERS: The
United States uses American units of measure-
ment. Please see page 7-2 of this manual for
assistance in identifying the hardware and com-
ponents supplied with this product.

Choose a large, clear area to assemble the
TH7DX. The area must be at least 24’ x31’ (7.3
m x 9.5 m). You may wish to use sawhorses or
chairs to support the boom during assembly. A
concrete driveway is an excellent area for as-
sembly. If you assemble this antenna over a
grassy area, precautions should be taken so that
hardware is not accidentally lost during assem-

bly.

When unpacking your antenna, check inside of
all tubing (traps, smaller tubing, etc.). To con-
serve space, these smaller articles are sometimes
put inside larger pieces. Check all parts against
the parts list to make sure no parts are missing.
The hardware supplied with this antenna is
bagged by thread size for your convenience.

All tubing supplied with the TH7DX telescopes
together. Make all measurements to the given
dimensions, plus or minus, no more than 1/8
inch.

The TH7DX is a highly sophisticated and com-
plex array consisting of more than 700 parts.
The superb performance engineered into this
array is totally dependent on accurate assembly.
All components and hardware must be used as
directed in the instruction manual. The key to
success is to allow yourself plenty of time.

We suggest that the assembly be done over a
2-day period. We further suggest that you read
this manual thoroughly, in its entirety, then go

‘through the manual the second time and identify

and familiarize yourself with all of the antenna
components, and then start assembling the an-
tenna. A few hours invested in the assembly
process will insure many years of satisfaction
with the TH7DX.

NOTE: An extra Figure 6, Overall View - Ele-
ment Assembly and Antenna Dimensions, has
been inserted in this manual for use when assem-
bling the antenna.

NOTE: Refer to the maintenance section on
page 5-2 for information on using anti-oxidants
and other methods of obtaining longer product
life.

2-1/2-2 Blank






CHAPTER3

Assembly of the Boom-to-Mast Brackets
and Boom

Select the boom-to-bracket clamp parts (Item
Nos. 89 & 90). Loosely assemble them on the
boom ends (Item No. 79), as shown in Figure 1.
Line up the holes on both brackets and both
boom ends. Secure the two brackets together
with four (4) 1/4"-20 x 3/4" bolts, lockwashers
and nuts (Item Nos. 34, 39 & 38). Secure the
brackets to the two boom ends using the 5/16"-18
x 2 3/4" bolts, lockwashers and nuts (Item Nos.
28,31 & 29). Tighten these six bolts securely.

NOTE: The use of heavy motor oil on stainless
steel threads will prevent galling of threads.

26-31-29

79—

Item
No. Description
26 Bolt, hex head, 5/16"-18 x 5"
27 Bolt, hex head, 5/16"-18 x 3"
28 Bolt, hex head, 5/16"-18 x 2 3/4"
29 Nut, hex, 5/16"-18 -
30 Bolt, hex head, 5/16"-18 x 3 3/4"
31 Lockwasher, split, 5/16"
34 Bolt, hex head, 1/4"-20 x 3/4"

Assemble the two cast aluminum brackets (Item
No. 82) on the mast at the desired height above
your tower. Secure the two brackets together
using the two (2) 5/16"-18 x 3 " bolts, lockwashers
and nuts (Item Nos. 27, 31 & 29). You may wish
to drill a 5/16" hole through the cast brackets’
center hole and through the mast and secure
using a 5/16"-18 x 3 3/4" bolt, lockwasher, and nut
(Item Nos. 30, 31 & 29). This bolt will prevent
the antenna from twisting on the mast in high
winds, See Figure 1. The four (4) 5 inch bolts
will be installed when the antenna is installed on
the mast.

Slip the two remaining boom sections (Item No.
88) over the two swaged ends of the assembled
boom and secure using a 1/4"-20 x 2 1/2" bolt,
lockwasher and nut (Item Nos. 35, 39 & 38), as
shown in Figure 2. f

AQ-3918 -B-015

28-31-29

MAST (Supplied by customer)
(1%" to 2%" diameter)

Item

No. Description

38 Nut, hex, 1/4"--20

39 Lockwasher, internal, 1/4"
79 Tube, Boom, 2" x 79 1/2"

82 Mast Bracket, cast aluminum
89 Clamp, Boom-to-Bracket

90 Bracket, Casting-to-Boom

Figure 1
Boom-to-Mast Bracket



AO-3918-8-011

67 88 79 82 90 89 79 88 67
/ / / / /
BT 8 N ! fron BN ] B
69" - ( 79%" 79%" ; l 69"
| ’ L ) | : ] : |
35-39-38 '
o a
LJ &y
Item Item
No. Description Ne. Description
35 Bolt, hex head, 1/4"-20x 2 1/2" 82 Mast Bracket, cast aluminum
38 Nut, hex, 1/4"-20 88 Tube, Boom, 2" x 69 1/2"
39 Lockwasher, internal, 1/4" 89 Clamp, Boom-to-Bracket
67 Caplug, 2" %0 Bracket, Casting-to-Boom
79 Tube, Boom, 2"x 79 1/2"
Figure 2
Assembly of Boom

Aésembly of the Elements-to-Boom
Brackets on the Boom

Front Driven Element:

10-Meter Reflector:

Select one pair of the largest element-to-
boom brackets (Item No. 85). These are

marked with a number 14. Assemble the

brackets on the boom 20 inches to the left of
the mast bracket (center-to-center). The
curved side of the mast bracket must be facing
you. Refer to Figure 3 for identification of
hardware. DO NOT tighten the bolts at this
time.

Rear Driven Element:

Select another pair of the largest element-to-
boom brackets (Item No. 85). Assemble
these brackets on the boom 35 inches to the
right of the center of the mast bracket. Refer
to Figure 3. DO NOT tighten the bolts at this
time,

Select a pair of the smallest element-to-boom
brackets (Item No. 83). These are marked
with anumber 4. Assemble these brackets on
the boom 58 1/2 inches to the right of the rear
driven element brackets. Refer to Figure 3
and 6. DO NOT tighten at this time.

10-Meter Director:

Select another pair of the smallest element-
to-boom bracket (Item No. 83). Assemble
these 44 1/2 inches to the left of the front
driven element brackets. Refer to Figures 3
and 6. DO NOT tighten at this time.



15-Meter Director: 10-20 Director and 15-20 Reflector:

Select another pair of the smallest element- Select two sets of medium sized element-to-
to-boom brackets (Item No. 83). Assemble boom brackets (Item No. 84) and loosely as-
these 37 1/2 inches to the left of the 10-meter semble these on the boom ends.  The front set
director brackets. Refer to Figures 3 and 6. should be 39 1/2 inches to the left of the 15-
DO NOT tighten at this time. meter director brackets. The rear set should

be 48 inches to the right of the 10-meter
reflector brackets. Refer to Figures 3 and 6.
DO NOT tighten now.

AO-391S-B-016

37

)

Item Item
Ne. Description No. Description
32 Bolt, hex head, 1/4"-20 x 3/8" 39 Lockwasher, internal, 1/4" .
34 Bolt, hex head, 1/4"-20 x 3/4" 71 Insulator, Driven Element
37 Nut, square, 1/4"-20 83 Bracket, Element-to-Boom, #4
38 Nut, hex, 1/4"-20 84 Bracket, Element-to-Boom, #13

85 Bracket, Element-to-Boom, #14

Figure 3
Element-to-Boom Brackets

Remove the top anchor bolt from the 10-meter
director bracket. The beta tubes will be in-
stalled over this bracket in a later step.



Installation of Tubing Clamps

Select the proper size tubing clamp as shown in
the chart. When installing the clamps, place the
clamp near the tube end with the top of the
clamp over the slot in the tube as shown in

Figure 4.

MA-0000-A-058
SCREW

HOUSING

THE BAND CAN BE
OPENED TO PLACE
THE CLAMP ON THE

/ ELEMENT TUBING

SOCKET WRENCH (OR ANY
ACCEPTABLE WRENCH)
1S USED TO TURN

THE SCREW

After adjustment of the tubing lengths, tighten
the clamp with a 5/16 inch nut driver, socket, or
open end wrench until the tubing will not twist
or telescope. DO NOT overtighten!

CENTER THE CLAMP
~ HOUSING OVER THE
~ SLOT. THE HOUSING
AND SLOT CAN BE
ORIENTATED IN ANY
DIRECTION -- NOT
NECESSARILY {'UP",

~
5
~
~
P :/ e ~
~
R
Part Description Fits
No. Tubing
Sizes
358756 Clamp, Size #6 1/2
all stainless steel and 3/4"
5/16" hex head screw
Part Description Fits
No. Tubing
, Sizes
358757 Clamp, Size #10 \
all stainless steel A
5/16 hex head screw
Part Description Fits
No. E Tubing
Sizes
358758 Clamp, Size #16
all stainless steel 11/4"
5/16 hex head screw
Figure 4
Tubing Clamps

3-4



Element Assembly

To take advantage of the broadband nature of
the TH7DX, use the supplied dimensions as
shown in Figure 6. If assembled correctly, the
VSWR will be below 2:1 on any frequency on
these 3 bands. However, if you wish to optimize
the TH7DX for the DX portions of these 3
bands, use the following "DX setting" for the
RDE-2 and FDE-2 dimensions:

RDE-2 = 33" (83.8 cm)

FDE-2 = 42" (106.7 ¢cm)

The DX setting will result in minimum VSWR
at 14.150, 21.260 and 29.000 MHz. However,
VSWR near 14.350 and 29.700 may be slightly
above 2:1. The front-to-back ratio and gain will

not change.

The following steps will be in singular form. Do
each element assembly step, first for one side of
the boom and then for the other side. The
dimensions shown in Figure 6 are in English
units on the right side and metric on the left side.
After each. element is assembled to the boom,
tighten the eight (8) 1/4"-20 x 3/4" bolts (Item
No. 34). After all elements are assembles, make
sure that they all lie in a horizontal plane, then
tighten the anchor bolt securely.

Front Driven Element

Select the FDE-1 section (1 1/4" x 35") and a
driven element insulator (see Figure 3). Slip the
DE insulator on the unslotted end of the FDE-
1, then slip the insulated end of the FDE-1 into
the bracket which is 20 inches to the left of the
mast bracket. Tighten the eight (8) bolts to hold
the element in place.

Install a No. 16 tubing clamp on the slotted end
of the FDE-1 and insert the unslotted end of the
FDE-2 (1 1/8" x 48") to the dimension shown in
Figure 6. Tighten the No. 16 tubing clamp
securely and recheck the FDE-2 dimension.

Assemble the remainder of the Front Driven
Element in the same manner using dimensions
from Figure 6. Use Figure 5 and Detail A as
guides.

3-5

Use 10-meter trap, Part Number 878749, and 15
meter trap, Part Number 878637, in this assemb-
ly. Make sure all insulators and trap caps are
firmly seated.

NOTE: The drain holes and slots should be
facing the ground and the trap labels should be
on the boom side of the trap. Also, on all tubing
attached to traps, make sure all slots are facing
the ground and the small drain holes are aligned
with the slots. See Figure 5.

Rear Driven Element

Select the RDE-2 section (1 1/4" x 48") and a
driven element insulator. Slip the DE insulator
on the unslotted end of the RDE-1, then slip the
insulated end of the RDE-1 into the bracket
which s 35 inched to the right of the mast brack-
et. Make sure the insulator seats completely
onto the tube and into the bracket. Tighten the
eight (8) bolts to hold the element in place.

Install a No. 16 tubing clamp on the slotted end
of the RDE-1 and insert the unslotted end of the
DRE-2 (11/8"x 36") to the dimension shown in
Figure 6. Tighten the No. 16 tubing clamp
securely and recheck the RDE-2 dimension.
Assemble the remainder of the Rear Driven
Element in the same manner using dimensions
from Figure 6. Use Figure 5 and Detail A as
guides. Use the same traps as on the Front
Driven Element.

10-Meter Reflector Element

Select the R2-1 section (7/8" x 55") and slip the
unswaged end of the R2-1 completely into the
bracket (Item No, 83) assembled on the boom
58 1/2" inches to the right of the RDE. Tighten
the eight (8) bolts to hold the element onto the

boom.

Assemble the remainder of the 10-meter reflec-
tor as shown in Figure 6 using No. 6 tubing
clamps. Tighten all element tubing clamps with
the slots facing the ground and recheck all

dimensions.



<TUWARD BOOM

M

BER
R TR,

stot DRAIN HOLES

TUBING CLAMPS,
No, 10

N

AO-387S-C-009

LABELS
AP 16 METER TRAP

ADJUSTABLE
LENGTH

DOWN
|
|
l ADJUSTABLE LENGTH . A
|
L ‘ =
\TUBING CLAMP, No, & AD-0388-A-016
SEE DETAIL "A"
Item 22
Trap Cap
Dimensions Measured as Shown, P/N 464723
, Figure 5 DETAIL A
~Trap Detail

15-20 Meter Reflector Element

Select the R-1 section (1 1/4" x 83") and slip the
unslotted end completely into the bracket (Item
No. 84) assembled on the boom 48 inches to the
right of the 10-meter reflector. Tighten the
eight (8) bolts to hold the element onto the

boom.

Assemble the remainder of the 15-20 meter
reflector as shown in Figure 6 using No. 16, 10,
and 6 tubing clamps. Use 15-meter trap, Part
Number 878694, and install with the drain holes
facing the ground. Use Figure 5 and Detail A as
guides. Tighten all element tubing clamps and
recheck all dimensions.

10-Meter Director Element o

Select the D1 section ( 7/8"x 53") and slip the un-
swaged end of the D1 completely into the brack-
et (Item No. 83) assembled on the boom 44 1/2
inches to the left of the Front Driven Element.
Tighten the eight (8) bolts to hold the element
onto the boom.

Assemble the remainder of the 10-meter direc-
tor, as shown in Figure 6 using No. 6 tubing
clamps. Tighten all element tubing clamps with

- the slots facing the ground and recheck all

3-6

dimensions.



METRIC DIMENSIONS

A0-0391-C-002-A

AMERICAN DIMENSIONS

PN 878694 RI A2
15-20 REFLECTOR . oy - R3
I-——-—tos 7cm JL 116.8¢m . 210.8¢cm —— »——~—83"-—————-4--—46"--——- l«——«qa“——»-'
2.5em 121.9¢m a8 el
R2-1 R2-2 R2-3
10 REFLECTOR 1 e et
L——QT.ch +59A7cm-l"~|39.7cm~ e ~5s"-——+25'/!"+’<~——3a "z““"l .
148.6cm 58 Y%,"
PN.878637 ‘
[N 878749 il RDE-1 RDE-2  ROE-3 RDE-4
REAR DRIVEN ELEMENT 1 S ML . e Ve R
'--—|02.9cm———l wTG,Tcm-+123.2cm~ e
=i 2 Scm ‘
21.6cm 139 7cm | 55" 8h%"
P N.B78637 @1
, [N.878749 . FDE-2 FDE-3 FDE-4
FRONT DRIVEN ELEMENT el ol == T b n—
!"‘ 83.2 cm“’l ~——!01.6cm—-—4~—-— 80 2eme L L__z,z%»_,.l
‘L‘Z»ﬁcm ti3cm 44%," l"*{ :
16.5¢cm 6'/2"
{0 DIRECTOR l ' ot bz
l‘——”Ojcm**-’LU‘?,ch— = 53"———L-—43‘/§‘~——4
95.3¢cm 37 Y
15 DIRECTOR ey pr1  pz2 pz-3
1.—— 129.5¢m ———4- 59.7cm'le~139.7cm- e 3 —55' !A 23%" + 5‘“——4
. 100.3cm 39" :
P.N.B72095 I D3-3
10 -20 DIRECTOR ;
b 189.2cm :! [ 69. ch-b!-'r——-— 121 gcm~EHﬁJ——— -———»l-s—m'/g } 74Y%," ‘1’
-2 .5cm
*
DX SETTING
RDE-2 = 33" (838 mm)
FDE-2 = 42" (1067 mm) =
Item Part Item Part
No. Designator Number Description No. Designator Number Degcription
1 R1 871098 11/4"x 83" 12 FDE-3 ‘ 190606 1"x6"
2 R2 190303 11/8"x 52" 13 FDE-4 B, 178558 7/16" x 28"
3 R3 & RDE-4 171153 7/16" x 37" 14 D1 174861 7/8" x 53"
4 R2-1 & D2-1 190206 7/8" x 55" 15 D2 174865 7/16" x 48"
5 R2-2 & D2-2 190006 5/8" x 26" 16 D2-3&D3-3 175165 7/16" x 52"
6 R2-3 ' 175512 7/16" x 42 3/4" 17 D3-2 190312 11/8"x317/8"
7 RDE-1 & D3-11 190900 11/4" x 48" 18 15-Meter Trap 878694 15-Meter Trap
8 RDE-2 190311 11/8" x 36" 19 10-Meter Trap 878749 10-Meter Trap
9 | RDE-3 190603 1"x 8" 20 15-Meter DE Trap | 878637 15-Meter DE Trap
10 FDE-1 190908 11/4" x 35" 21 10-Meter Dir. Trap | 872095 10-Meter Dir. Trap
11 FDE-2 190300 11/8"x48"
Figure 6

Overall View - Element Assembly and Antenna Dimensions

3-7




15-Meter Director Element

Select the D2-1 section (7/8" x 55") and slip the
unswaged end of the D2-1 completely into the
bracket (Item No. 83) assembled on the boom
37 1/2" inches to the left of the 10-meter direc-
tor. Tighten the eight (8) bolts to hold the ele-
ment onto the boom.

Assemble the remainder of the 15-meter direc-
tor as shown in Figure 6 using No. 6 tubing
clamps. Tighten all element tubing clamps with
the slots facing the ground and recheck all
dimensions.

10-20 Meter Director Element

Selectthe D3-1section ( 1 1/4"x 48") and slip the
unslotted end completely into the bracket (Item
No. 84) assembled on the boom 39 1/2 inches to
the left of the 15-meter director. Tighten the
eight (8) bolts to hold the element onto the

boom.

Assemble the remainder of the 10-20 meter
director as shown in Figure 6 using No. 16, 10,
and 6 clamps. Use 10-meter director director
trap, Part Number 872095, and install with the
drain holes facing the ground. Use Figure 5 and
Detail A as guides. Tighten all element tubing
clamps and recheck dimensions.

Final Element Assembly

After all elements have been installed, align all
elements in the horizontal plane and tighten all
anchor bolts. You may wish to temporarily as-
semble the entire boom-to-mast assembly with
a short length of mast material to ensure that all
elements are assembled perpendicular (at 90
degrees) to the mast. Select the dampener rope
and cut it into six equal lengths of two feet each.
Slip a rope into the end of each monoband ele-
ment. With about a 1/2" of rope extending from
the element end, separate the fibers and fold
them back over the element end. Refer to
Figure 7. Now slip a 7/16" caplug over the ele-
ment and rope. The rope inside the element will
dampen vibrations caused by low wind speeds.

3-8

Place a 7/16" caplug on each end of the trapped
elements, also. Select the 2" caplugs and place
one on each boom end. Check all element spac-
ings and dimensions and tighten all the bolts
before continuing.

AQ-0236-A-008

DAMPENER
ROPE

Figure 7
Rope Dampener



FRONT DRIVEN ELEMENT

10 DIRECTOR

REAR DRIVEN ELEMENT

AQ-3918-B- 007

SEE FIGURE 9

SEE FIGURE 11

Figure 8 .
Overall View of Beta Match and Phasing Tube

Phasing Line Assembly

Select the four (4) 3/4" x 23" phasing tubes (Item
No. 86), two (2) crossover straps (Item No. 57),
four (4) beta support clamps (Item No. 63), four
(4) beta support insulators (Item No. 69), four
(4) beta top insulators (Item No. 70), and as-
sociated hardware as shown in Figure 9. As-
semble the rear pair of phasing tubes to the
boom as shown in Figures 9 and 10. Position the
rear ends of the 3/4"x 23" tubes 2 1/2 inches from
the center of the RDE bracket. Position the
tubes so that the drilled holes are away from the
boom. Rotate this assembly on the boom so that
the front set of phasing tubes will just clear the
mast bracket. Tighten the four (4) #10-24 x 2"
bolts, which hold this assembly to the boom.

Select the two crossovers straps and install on
the previously installed phasing tubes with 1/4"-
20x 3/4" bolts, lockwashers and square nuts. DO
INOT tighten completely at this time. See Figure
9.

3-9

Select the remaining two (2) phasing tubes, two
(2) beta support clamps, two (2) beta support in-
sulators, two (2) beta top insulators, and as-
sociated hardware as shown in Figure 9.
Assemble the front pair of phasing tubes to the
boom as shown in Figure 9. Rotate the tubes so
that the drilled holes are away from the boom.
Slide the assembly on the boom until the cross-
over straps can be attached. The ends of the
phasing tubes should be about 3 1/8 inches apart.
Attach the crossover straps to the front phasing
tubes and tighten the 1/4"-20 x 3/4" bolts at this
time. Loosen and rotate the two assemblies on
the boom and install the top two mast bracket
bolts (5/16" - 18'x 5") as shown in Figure 9.
Rotate the two assemblies back into place and
position them so that the phasing tubes are 3/4
inch from the top flange of the mast bracket.
You should be able to insert your fingers be-
tween the phasing tube and mast bracket and run
them along the phasing tube. Tighten the #10 -
24 x 2" bolts which hold the assemblies to the

boom.




Select two (2) 1 1/4" aluminum tubing clamps,
two (2) 7" pigtail assemblies and associated
hardware as shown in Figure 10. Install as shown
and tighten all bolts securely.

AQ-3918 -C-003

%" GAP BETWEEN EDGE OF TUBE AND
TOP OF BRACKET

34-39-37

FRONT

Item © Jtem o
Ne. Description No. Description
26 Bolt, hex head, 5/16" - 18 x 5" 57 Crossover Strap, THTDX
34 Bolt, hex head, 1/4" - 20 x 3/4" 63 Clamp, Beta Support
37 Nut, square, 1/4"- 20 69 - Insulator, Beta Support (Botiom)
39 Lockwasher, internal, 1/4" 70 Insulator, Beta Support (Top)
40 Bolt, hex head, # 10-24 x2" 86 PhasingTubes, 3/4" x 23"
44 Nut, hex, # 10-24 89 Clamp, Boom-to-Bracket
46 Lockwasher, internal, # 10 90 Bracket, Casting-to-Boom
Figure 9

Crossover Straps

3-10



AO-3918-C~004

64

~
~

SEE FIGURE 11,
UPPER DETAIL

REAR DRIVEN ELEMENT

P - Item
- No. Déscription
1 34 Bolt, hex head, 1/4" - 20 x 3/4"
RON . 37 Nut, square, 1/4" - 20 i
F 39 Lockwasher, internal, 1/4"
' 64  Pigtail Wire, 7'
86 Phasing Tubes, 3/4" x 23"
Figure 10
Pigtail Assembly to Rear Driven Element
"Beta Match Assembly Feedpoint Assembly

Select the two (2) beta match tubes (3/4" x 70"),
two (2) beta support clamps, two (2) beta sup-
port insulators, two (2) beta top insulators, and
associated hardware and clamps, as shown in
Figure 11 and Details A and B. Assemble the
beta match tubes and shorting clamp assembly
as shown in Figure 11 and Details A and B. The
shorting clamp should be flush with the ends of
the beta match tubes. The opposite ends of the
beta tubes should be approximately 2 1/2 inches
from the center of the FDE bracket. The final
dimension will depend on the attachment of the
beta tubes and the phasing tubes through the
beta feed jumper straps.

Select the beta feed jumper straps, feed straps
and associated hardware as shown in Figure 11.
Assemble the beta feed jumper straps and feed
straps to the phasing tubes with two (2) 1/4" - 20
x 3/4" bolts, lockwashers and square nuts (Item
Nos. 34,39 & 37). See Figure 11 and Details A.
Tighten these snugly. Slide the beta tube as-
sembly on the boom until the beta feed jumper
straps can be attached. Attach the jumper straps
to the beta tubes with 1/4" - 20 x 3/4" bolts, lock-
washers and square nuts and tighten all bolts to
hold the beta tubes in place.



A0 -38(S-C-008

37 - SQUARE NUT INSERTED 4 i epﬁ
INTO THE TUBE /7. R

, TAPE THE COAX TO THE
\ BOOM FOR STRAIN RELIEF
80

) ' 49 - 46- 44
! \\ 59
\t 41-46-44
87 @ A 32-39
“ O N .
NP

{

/\ ~.
\\

FRONT DRIVEN ELEMENT

BOOM
NOTE: The JR Pigtail (Item No. 65 assembly is the
shorter of the two types supplied with this product.
Item Item v Item
No Description No Description - Neo Description
32 Bolt, 1/4" - 20 x 3/8", hex 44 Nut, #10-14, hex 62 Strap, Beta Shorting, 3/8" radius
33  Bolt, 1/4"-20x11/2", hex 46 Lockwasher, internal, #10 63  Clamp, Beta Support
34  Bolt, 1/4" - 20x 3/4", hex 48 Bolt, #10-24 x 1 1/2", hex 65  Pigtail Wire, Jr., 6 1/2"
36 Bolt, 1/4" - 20 x 1 1/4", hex 49 U-Bolt, #10-24x2 1/2"x 2 3/4" 69 Insulator, Beta Supt. (Bottom)
37 Nut, square, 1/4" - 20 56 Clamp Tubing, 1 1/4" : 70 Insulator, Beta Support (Top)
38 Nut, 1/4" - 20, hex 58 Beta Feed Jumper, TH7TDX 80 Balun, BN-86, 50 ohm
39 Lockwasher, internal, 1/4" 59 Feed Strap, TH7DX 86 Phasing Tubes, 3/4" x 23"
40 Bolt, #10-24 x2", hex 60 Strap, Boom-to-Beta, 2" LD. 87 Beta Tubes, 3/4" x 70"
41 Bolt, #10-24 x 1/2", hex 61 Sleeve, Beta Shorting

A0 -3915-A~008 AO- 3915 - A-009

DETAIL C
BALUN CONNECTION - END VIEW
DETAIL A DETAIL B
BETA SUPPORT CLAMPS BETA SHORTING CLAMP ASSEMBLY
AND INSULATOR ASSEMBLY
Figure 11

Pigtail to Balun Connection and Front Driven Element

3-12



Select the JR (6 1/2") pigtail assembly wires, 1
1/4" tubing clamps and associated hardware as
shown in Figure 11. Expand the 1 1/4" clamps
slightly and slip onto the 1 1/4" tubing near the
FDE insulators. Position the tubing clamps flush
with the insulators and secure to the tubing using
1/4" - 20 x 11/4" bolts, lockwashers and nuts
(Item Nos. 36,39 & 38). Slip one end of apigtail
assembly over each 1 1/4" bolt and secure using
another lockwasher and nut. Route the pigtail up
and over to the feed strap. Secure the pigtail
wires to the feed strap using #10-24 x 1/2" bolts,
lockwashers and nuts (Item Nos. 41, 46 & 44).

Attach the BN-86 balun to the boom, as shown
in Figure 11, using the U-bolt and #10-24 nuts
and lockwashers. The balun will be tipped to one
side in order to line up with both feed straps.
Attach both feed straps to the balun using 1/4" -
20 x 3/8" and lockwashers. Tighten all bolts
securely.

Boom Support

Select the 2" 1.D. boom support clamps (Item
No. 78) and the boom support straps (Item No.
77) and assemble on the boom 100" from the
center of the boom-to-mast clamp as shown in
Figure 12. Tighten the bolts securely.

Select the 20 foot boom support cable and cut
into two equal lengths with alarge pair of wire
cutters. Attach one end of each cable to the boom
support straps using the thimbles (Item No. 75)
provided. See Figure 12. Attach turnbuckles
(Item NO. 73) to the opposite ends of the cable as
shown.

Measure the length of the assembled support cable
and turnbuckle for each side. The lengths should
be within +\ -1/2". Allow approximately 10-12
inches of wireto tie off the turnbuckle late, as
shown in Figure 12. Attach the chain link (Item
No. 74) and mast strap (Item No. 76) to each
turnbuckle as shown. Install the 3/8" x 2" bolt,
lockwasher and nut in each half so that they will
be available after the antenna has been hoisted to
the top of the tower. Also, tighten the turnbuckle
so it will not vibrate loose. Route both cables
above all elements and tape near the boom-to-
mast bracket so they can be reached

after the antenna has been mounted on

the tower.



AQ-3915-C-012

100" T R 100"
’r‘—t/‘! !
< 7
, .. ’/'
/,— - Iz' (APPROX]J <
L — lr‘—d .:} : T —
\\ / B \ 7
76
74 \
73 \
N P
5 b L
. “‘“‘“E P —
ot =
8t 4 \t)’“‘.'g :
75 OPTIONAL : Tape one end of the cable to the
chain link with electricians tape.

Moke o sufficient number of wraps,
then wrap with eiectricians tape.

BOOM 78
DETAIL A
DETAILB
Item
No. Description Item
23 Bolt, hex head, 5/16” - 18 x 2” No. Description
24  Nut, hex, 5/16”- 18 ’ , 74 Chain Link, open end, 3/16"
25  Lockwasher, 5/16” 75 Thimble, Wire Rope, 5/32", ss LN
34  Bolt, hex head, 1/4”-20 x 3/4” 76 Mast Clamp, Boom Support, 1 5/8" LD.
37  Nut, square, 1/4” -20 77 Strap, Boom Support, ss
39  Lockwasher, internal, 1/4” 78 Boom Clamp, Boom Support, 2" LD., ss
73 Turnbuckle, 7/32” x 27 81 Cable, Boom Support, 1/8" x 20°

Figure 12
Boom Support Assembly



CHAPTER 4

Installation

Make sure all element tubing clamps and anchor
bolts are securely tightened. Also, make sure all
beta match and phasing tube hardware are
tightened securely and free of corrosion. En-
sure that all trap drain holes are facing the
ground.

grenanm BRERBEREEEE Y IEBENNHEE R ARG PHENRGRERRAEAROAD L34 ]
F5 S e k2 D o W B9 S T a G T A RS N S0 O P W M T M AR AN G5 R R e oy
L] 2

i IMPORTANT

:: The TH7DXis a fairly large and heavy an- i
i tenna and requires some consideration as

to how you are going to get it to the top of

it the tower. Thoroughly ~ead this section "

Installation On a Crank-Up Tower

WARNING
Installation of this product near power
lines is dangerous. For your safety follow
the instructions.

Crank the tower completely or as low as it will
go and block all sections from moving by using a
2" x 4" piece of wood or a solid iron bar for
heavier towers. The block should be inserted
through the lattice structure before the tower is
completely down, then the tower can be cranked
down until the block takes the weight off of the

winch.

Use a ladder to reach the top of the tower.
NEVER CLIMB THE LATTICE STRUC-
TURE OF ANY CRANK-UP TOWER!! At-
tach the mast to the tower and rotator. (The cast
aluminum boom-to-mast brackets should be in-
stalled on the mast as shown in Figure 1. See
Chapter 3.) Attach a gin pole to the tower to as-
sist in lifting the TH7DX.

Attach the lifting rope to the balance point of the
antenna. Be careful not to damage the phasing
line assembly next to the boom-to-mast clamp.
The lifting rope should be fed through the gin
pole or other pulley arrangement attached to the
tower. The other end should be at ground level,
available to the ground crew for lifting. Guide
ropes may be loosely looped over the boom ends
and used by the ground crew to guide the anten-
na away from the tower and ladder. The guide
rope’s two loose ends should be held by the
ground crew, so that the guide rope can be
retrieved. See Figure 13.

Attaching the Antenna to the Mast

- When the antenna reaches the mast bracket, the

two 5" bolts should be inserted through the top
two holes in the mast bracket and secured using
5/16" - 18 lockwashers and nuts. The other two
remaining 5/16" - 18 x 5" bolts should now be in-
stalled and secured with the same lockwashers
and nuts. Tighten all bolts securely. You may
wish to use a deep-well socket set to tighten
these bolts. The bolt heads must be on the same
side of the boom-to-mast brackets as the phas-
ing tubes. See Figures 2 and 10.

"The boom support cables may now be untaped
from the boom and attached to the mast.
Loosen the turnbuckles and slide the entire as-
sembly up the mast until the boom support wires
are straight. Tighten the 5/16"-18 x 2" bolts
securely. Take up any slack in each wire with the
turnbuckles, until the boom is level. When taut,
tie off the turnbuckles as shown in Figure 12.



— o %y
— E SR 5
e e e e TR TS il
AN . R = 0
= = et T S W A Wt § A0 rav v TS =
= = . {20V A Z
y/
J

Figure 13
Raising Antenna to Top of Tower

4-2



Other Types of Towers

When installing the TH7DX on a guyed tower,
you may wish to use a different guide system. If
you have insulators on your guy wires, you will
need to keep the antenna away from the guy
wires as well as the tower. You may wish to use
two ropes attached together at the top of the
tower and attached to the ground about 15 feet
apart. These two ropes can then be used to slide
the antenna on as it is also being lifted. The two
ropes will need to be far enough from the tower
base to allow some sag and still support the an-
tenna away from the guy wires.

Lightning Protection

For proper lightning protection, you must
ground your antenna supporting structure.
Grounding will ensure noise free operation and
low VSWR. A proper ground consists of a 1/2" x
8’ copper clad steel ground rod driven into the
ground approximately 12 inches away from the
concrete tower base. Connect the tower to the
ground rod using #8 copper wire and commer-
cial non-corrosive ground clamps.

Attachment of Feedline

Use a good quality 50 ohm coaxial transmission
line such as Time RG-213/u (solid), Belden
8237, 8367 or 9251 (solid). Take extra care when
soldering connectors to foam dielectric coaxial
cable. Weatherproof all connectors which will
be exposed to rain or ice, with Coax-Seal® or
another similar substance.

Attach the transmission line to the BN-86 balun
and tighten the connector securely. Tape the
coax to the boom and mast to ensure good strain
relief,

VSWR Curves

These VSWR Curves are typical for the anten-
na mounted 70 feet above the ground, horizon-
tally polarized. Similar curves can be expected
for this antenna mounted between 30' and 100
feet above the ground. DO NOT TRY TO
TUNE THIS ANTENNA FOR LOW VSWR
AT GROUND LEVEL. Higher VSWR can be
expected if mounted at less than 30 feet or above
aroof or large metallic structure. Forty (40) and
eighty (80) meter wire dipoles should be kept at
least 6 feet below this antenna. Guy wires
should be broken up into non-resonant lengths
(less than 12 foot lengths) and insulated from the
tower if mounted within 10 feet of the top of the

tower.

Coax-Seal® is a registered trademark of Universal Electronics, Inc.



VSWR

VSWR

VSWR

o — o — Represents VSWR (DX Setting) A0-0391-B-006
Represents VSWR |

- — — — Represents Front-to-Back Ratio dB
30
o "'"’"“’-‘ L
P~ | LT a” 20
'I" l /- ,/
\\
1.5 i P > 10
v' '."\ ‘, //
® T~ Py o l/r
%l *, ™ ® L
1.0 =lo 0

14.00 14.05 14.10 14.15 14.20 14.25 14.30 14.35
FREQUENCY (MHz)

dB
30
2.0 R34 -
L TT+L 7y
J . & / 20
S nipitd)
1.5 .\ N /’ ,/
e a ® 10
N ™S ";//
N L
1.0 e 0
21.0 21.1 21.2 21.3 21.4 215 21.6
FREQUENCY (MHz)
dB
30
2.0 |- 4
] N g S S Y
Sk sl o 20
-t =1 \\w\\ 7\
1.5 e S
PR, = \\‘ 10
~ N IPUREY;
@ e L/
\‘ S S by -
[ 2= P ="
1.0 0

28.00 28.25 = 28.50 28.75 29.00 29.25 29.50 29.75
FREQUENCY (MHz)

VSWR/Front-to-Back Charts

4-4



CHAPTER 5

Operation

Connect the other end of your transmission line
to a good quality SWR meter and then to your
radio. While using low power (less than 200
watts output), check the VSWR across each
band from 14.0 to 29.7 MHz. Record this infor-
mation for future reference. See Table 1.
Check the VSWR periodically to ensure proper
operation.

The front-to-back ratio may be checked by using
a steady carrier transmitted by a local station (at
least a 1/2 mile away). The front-to-back ratio
may be affected by the proximity of metallic
structures or guy wires less than 10 feet below
the antenna. *

This completes your installation of the TH7DX.
Happy DX’ing!

VSWR RECORD

Type of VSWR Meter

Date Date

Fret_] uency VSWR

14.00

VSWR

Date
VSWR

Date
VSWR

14.10

14.20

14.30

14.35

21.00

21.10

- 21.20

21.30

21.40

21.45

28.00

28.25

28.50

28.75

29.00

29.50

29.70

Table 1

8.1



Maintenance

The TH7DX antenna is designed to be relatively
maintenance free for most environments. All
hardware, is made of passivated stainless steel,
typically grade 304. The internal tooth-type lock-
washers used in this antenna are grade 410 stain-
less steel, and are slightly magnetic. The element
tubing clamps are grade 304 stainless steel. Most
other metallic parts are aluminum. All insulators
exposed to sunlight are made from U.V. resistant
black polyethylene or black Cycolac®.

If this antenna is installed in corrosive environ-
ments, such as within ten miles of salt water, or
in industrial areas with smog, several things may
be done to prolong the life of this product.

Hy-Gain now supplies genuine Penetrox®A-3
from Burndy Corporation for use as an anti-
electrolytic compound within element tubing as-
semblies. This prevents aluminum oxide from
forming on the aluminum surface, thereby main-
taining high electrical conductivity between ele-
ment sections, especially in coastal
environments.

Cut the cap off the tube of Penetrox®A-3. Have
some rags available to clean off excess from
tubing and hands. Be careful not to get this on
your clothing.

Before assembling the tubing sections, abrade

the mating surfaces with a wire brush or

sandpaper. Apply the anti-oxident to both sur-
faces, then assemble joint. Wipe off any access

material.

5-2

A light amount of clear lacquer or an acrylic
spray may be used to coat the exterior surface of
the element assemblies if heavy oxidation is like-
ly to occur. Do not use any coating on trap as-
semblies.

If installed near a sea coast, the solder lugs on the
pigtail wires should not touch the aluminum tube
or clamp directly. Each solder lug should be
between 2 stainless steel flatwashers. Tighten
these connections securely and completely coat
with Scotchkote® or RTV. ’

The internal tooth lockwashers should be
replaced with split lockwashers of grade 304 or
better stainless steel if your installation is near a
sea coast. Otherwise, these lockwashers should
be coated with Scotchkote® or RTV.

NOTE: Only use alchohol-based RTV (non-cor-
rosive).

When storing this antenna (or if awaiting instal-
lation), care should be taken not to damage any
trap assembly or allow any dirt or insects to enter
any trap assembly. Do not leave the elements in
a grassy area, as wet grass will stain the

aluminum.

Cycolac® is a registered trademark of Borg-Warner Chemical, Ine.
Penetrox® is a registered trademark of the Burndy Corporation.
Skotchkote® is a registered trademark of 3M



CHAPTER 6

Troubleshooting

Ifyou encounter problems with the operation of
your TH7DX, follow these steps to isolate the
cause of your problem.

Usually you can isolate problems that occur in
either your antenna or feedline/feedpoint. If
you experience high VSWR on some bands but
not all bands, look for problems in the antenna
element lengths or traps or nearby resonant
structures.

SYMPTOM

POSSIBLE CAUSES

Consistently high VSWR on all bands.

& Balun damaged by lightning or excessive power.
@ Shorted coaxial connector, ,
® Water inside of balun or transmission line.

High VSWR dependent upon direction of beam

@ Resonant guy wires too close to antenna.
® Metallic structures or wiring too close to antenna.

Intermittent high VSWR not dependent on weather or
power level or direction of beam or band selection.

@ Loose connection on feed system, matching system or
transmission line.

High VSWR after rain showers or with high humidity.

® Trap(s) installed with drain holes up instead of down.
@ Water inside of balun or coax cable.
® Tubing installed with slots up instead of down.

High VSWR with high power, low VSWR with low power.

@ Balun damaged or defective.

Low VSWR, but only near band edge(s).

® Loose coaxial connection on transmission line.
Ay

High VSWR on 10 meters only,

@ Feedpoint or phasing lines not assembled correctly.

High VSWR on only 20 meters or only 15 and 20 meters.

® Trap(s) damaged or defective.

® Resonant guy wires or nearby metallic structure. \
® Another HF antenna too close. ‘
@ Antenna not assembled correctly.

High VSWR at band edges.

@ Inadequate tower grounding system.

Troubleshooting Chart

6-1/6-2 Blank







CHAPTER 7

Service Information

If you are unable to resolve your problem or if you All requests, inquires, warranty claims, or for
need to order replacement parts, you should contact ordering replacement parts, contact:
the Hy-Gain Customer Service Department.
Hy-Gain
You should fully research your problem by going 308 Industrial Park Road
through the Troubleshoting Guides in Chapter 6 Starkville, Mississippi 39759
before you contact the Customer Service USA
Department. You should also record your VSWR
across all three bands before calling Phone: 662-323-9538

FAX: 662-323-6551

You should retain your sales receipt or other proof
of purchase for antennas that are still under

warranty.

NOTES:

7-1




Converting American Measurements to Metric

Use this scale to identify lengths of bolts,

diameters of tubes, etc.. The American inch 1inch (1") = 2.54 cm

(1) and foot (1’) can be converted to cen- 1 foot (1’

timeters in this way.

Example: 42"x2.54 = 106.7 cm

Bolt And Nut Sizes

To determine proper bolt diameter, place
thread end of bolt over black circle. Repeat for
nut.

72\
o
5/'6u 1/4 "

7-2

) = 30.48 cm

AO-3915-A-017

#10




PARTSLIST

NOTE: Item numbers may not necessarily be in numerical sequence and may appear
more than one time, depending on how often a part is used, or identical parts being placed

in different parts packs.

Item
No.

OGO I AN B W

32
33
34
35
36
37

Part No.

871098
190303
171153
190206
190006
175512
190900
190311
190603
190908
190300
190606
178558
174861
174865
175165
190312
878694
878749
878637
872095
464723
872199
509711
555747
564792
500349
500392
506968
555747
5142400
564792

872200-1
500156
504098
505266
505734
506518
551367

Description Qty

Tubing Assembly, aluminum, R1, 1 1/4"x 83" ...ccoovvrvvevrrnnnnnann. 2
Tube, aluminum, R2, 1 1/8" X 52" ...ccivririiiecirenirnineninrennnne 2
Tube, aluminum, R3 & RDE-4, 7/16" X 37" ccocervvvvrrvreviecrneiens 4
Tube, aluminum, R2-1 & D2-1, 7/8" X 55" ccvcvvvrvcnririenrcreririreinnas 4
Tube, aluminum, R2-2 & D2-2, 5/8" X 26" ....c.ovevevevsererireseneiin 4
Tube, aluminum, R2-3, 7/16" X 42 3/4"........covvvvvvmricrisinrerennrnnans 2
Tubing Assembly, aluminum, RDE-1 & D3-1, 1 1/4" x 48" .......... 4
Tube, aluminum, RDE-2, 1 1/8" X 36" ....ccccvvrccninercrcnrcnirircnnninins 2
Tube, aluminum, RDE-3, 1" X 8"....ccccvvnmiinrcinincnnininnennninnnes 2
Tube, aluminum, FDE-1, 1 1/4" X 35"...conrrrvncieniinenseneiennns 2
Tubing Assembly, aluminum, FDE-2, 1 1/8" x 48" eeerepereeeeneenens 2
Tube, aluminum, FDE-3, 1" X 6" ......cccevrrrrrrrresrseseresessessereseesseeesccenee 2
Tube, aluminum, FDE-4, 7/16" X 28".....ccovrvuireerrricrrnirnarereneisnenenne 2
Tube, aluminum, D1, 7/8" X 53" .ierererereremsessssssssssssssssessssssssssoncs 2
Tube, aluminum, D2, 7/16" X 48"......cccvvnnncniirirnrninrenninesesens 2
Tube, aluminum, D2-3 & D3-3, 7/16" x 52"....ccovvvvvmvrvvirireierinns 4
Tube, aluminum, D3-2, 1 1/8" X 31 7/8"....covvvirirrirrcrirnnrernnenenens 2
Trap, 15-MNELET...cccveueireernnrrnisnesrrassesssssnsusnsnsnsassssrosesnssnsnssssesensssns 2
Trap, 10-MELET..ccovriiririirriirensnnnisnrensssressisisssnessssnasssnsssssasassssasssses 4
Trap, 15-meter, driven €lement.......ceecemereenierernioressrecsensnsensene 4
Trap, 10-meter, director........c.ceevvceerncens errerresreseeraerreessersetnnenaans 2
Trap cap (used on all traps).......coerrecniemsmeisrreneceererenens 2 per trap
Parts Pack TH7DX, 3/8" & 5/16" Hardware, Stainless Steel ....... 1
Bolt, 1ex REad, 5/167-18 X 27 ovevereerssseresseesssoserseessssessssssssessissssassssns 2
Nut, BexX, 5/167-18 ..ciivcrericnnrsensscnnenessseririssssssnnneersiosesssorsnsnsannesssssssssos 2
LOCKWASREL, 5/16” wiuivviirvcrinrnreriinisirenereisseseniscsssssesossssesmsssaeniosihanensanes 2
Bolt, hex head, 5/16" - 18 X 5" .cevrericirrricrnrciiicicnerenesennnnens 4

Bolt, hex head, 5/16"-18 X 3" ...coovvvvrrnnrvrencirncnncnnenes reeeereeeneenenens 2
Bolt, hex head, 5/16" - 18 X 2 3/4" ......covvvvvvinviniiiniiierrercrneneannns 2
NUt, heX, 5/16"-18...veerererererecseneesesesseinsesssisisesesussescsisesssrssssensanens 9
Bolt, 5/16-18 x 3 3/4" hex headiv......cccovvrivviivenvirnicineennerennriserenens 1
Lockwasher, split, 5/16"........cviiiineininieneiencnierirsnneescscscinnecnes 13
Parts Pack TH7DX, 1/4" Hardware, Stainless Steel .......ccceceerusues 1
"Bolt, hex head, 1/4" = 20 X 3/8" w..ccovvvimrciiririrernrernrenrereeisenesenns 18
Bolt, hex head, 1/4" -20 X 1 1/2" c...oveeriniiinnninnnnnnenensnsnsnsassens 1
Bolt, hex head, 1/4" - 20 x 3/4"........ reertesteeseosesensentessesessessaseesasanases 74
Bolt, hex head, 1/4" - 20 X 2 1/2"....oovvnvivriiiinicninnaesensnenenenens 2
Bolt, hex head, 1/4" - 20 X 1 1/4" ....ccoovvvniniciivnmeninncnerrnnnesnnsacaee 4
Nut, square, 1/4" - 20 c...enninnrcnnensssenssenensisiiesmisnieins 24

7-3



Item
No.

38
39

40
41
42
43
44
45
46
48
49

51

52
53
54

56
57
.58
59
60
6l
62
63
64
65

67
68
69
70
71

73
74
75
76
71
78

Part No.
872200-1
554099
562961

872201-1
500157
500158

554071

565697
500159
540087

878199

358756
358757
358758
871889
168695
- 170452
170453
170454
171077
171131
171162
177888
871508
878561

871890
455625
455644
465595
465600
465833

871886

© 351243
351244
358731
380862
378216
378208

Parts List (Continued)

Description Qty
Parts Pack TH7DX, 1/4" Hardware, Stainless Steel (Continued)
Nut, BEX, 174" = 20 .ottt eree et 15
Lockwasher, internal, 1/4" ..o eeeeaeaia 105
Parts Pack TH7DX, #10 Hardware, Stainless Steel .....cocccvcercee 1
Bolt, hex head, #10 - 24 X 2" oo 12
Bolt, hex head, #10 = 24 X 172" oo 9
(Not Used)
(Not Used)
Nut, hex, #10 =24 .ot 26
(Not Used)
Lockwasher, internal, #10.. ..o eeeeeee s 30
Bolt, hex head, #10-24 x 1 172" ooeemeeeeeeeeeeeeeeeeeeeeeee e |
U-Bolt, #10-24 x 2 172" X 2 3/4" ..ottt 1
Parts Pack TH7DX, Compression Clamps........ccocceenveevaicnccassnees 1
(Not Used)
Clamp, Tubing NO. 6 .cccocveeiiiiiiee. ettt et eneeennas 18
Clamp, Tubing NO. 10 ..o 16
Clamp, Tubing, NO. 16 ..o &
Parts Pack THT7DX, Straps...ccccceiecccicsrrcsensssnsssessssrssssssessassasscsases 1
Clamp, Tubing, | 4" et 4
Crossover Strap, THTDX ..o 2
Beta Feed Jumper, THTDX ....coociimiiiiiiciiicnccieeee 2
Feed Strap, THTDX ....cooiiiiiee e 2
Strap, Boom-to-Beta, 2" LD. ..o 1
Sleeve, Beta ShOTtNg .......coveveieeciiencecmiee et L
Strap, Beta Shorting, 3/8" radius........cccooivoviiiniiiiieee 2
Clamp, Beta Support.....cccveieeiimniieinice e 6
Pigtail WIre, 7" ..ottt 2.
Pigtail Wire, Jr. 6 1/2" .ot 2
Parts Pack TH7DX, INSUIALOLS cu.vueeeeererserersereeeanarsarssnsnsiossssssssssens 1
CaPIUE, 2" .ottt 2.
Caplug, T/160" ...ttt s 14
Insulator, Beta Support (BOMOM) ...coooriiiiviiiicniiiinreeneeneenenad 6
Insulator, Beta Support (TOD)...coouiveeioieeiiiiicinees 6
Insulator, Driven Element..... . .ooooieeriereeeeeeceeeeeeeeceeeeececnnan 4
Parts Pack, BOOm SUPPOrt..icnninininniniinnecncecicrasscsscnsesnsssnnenns 1
Turnbuckle, T/32" X 2" e ettt eere e e esss s s e s 2
Chain Link, open end, 3/16" ....ccoooiiiiiiecr e 2
Thimble, Wire Rope, 5/32", 88 eeceeveeeeecreeerecerneeneecrererecnnnenennd
Mast Clamp, Boom Support, 1 5/8" LD. ..ocovivrumrcccceeccaccnnnens 2
Strap, BOOm SUPPOIL, SS....ceurmeerereececemeuereunmcseaccsasaeasnsemesesesenssees 2
Boom Clamp, Boom Support, 2" LD, $S. oo 2

7-4



Item
No.

79
80
81
82

83

84
85
86
87
88
89
90
50
91
92

Part No.

872098
873424
691081
102734
163764
165919
165920
170447
170456
171166
172732
172735
691138
850050
850091

Parts List (Continued)

Description Qty
Tube, Boom, 2" X 79 1/2" oecereeeeemevscncnnennissnencasesntsensnssescssesens 2
Balun, BN-86, 50 ORIM ...ccoveiriimirrrerenniecsssesirssssnsscscsssesssnsasssnessecaseses 1
Cable, Boom Support, 1/8" X 207 ..cveee oveiimrnnsnecccssesnmensncncese 1
Mast Bracket, cast aluminum........cccecceeeee rrrenesserst b ae s e s s saeatrntts 2
Bracket, Element-to-Boom, #4.....cominoeciinmmiinnnineenes 6
Bracket, Element-to-Boom, #13..ciimncniimmannniseseionceee: 4
Bracket, Element-to-Boom, #14....oimninecriimnnsincncesees 4
Phasing Tubes, 3/4" X 23" ..cveeeririieimminmnnicmsrneensessassssscsasencassaneased 4
Beta Tubes, 3/4" X 70" cueeeeeececvernirnnrnsireesssscmssssssnsssssssssanissasssssnces : 2
Tube, Boom, 2" X 69 1/2" ccverenerrieccicmsnnmnnssusscssssenssnessasaenececs 2
Clamp, BOOM-0-BIACKEL.....ccuiirirrmissraseusussinsimssnsnsesseassasmasensssaees 1
Bracket, Casting-t0-BOOM .....ccvrverricueerismrirmisresanscsnsisnrananasasasinessns 1
Rope, polyethylene, 5/32" X 127 cermeereciimnrssinessiecnsesennenes 1
COAX-SCAID .....eoeneererererecreresocereiriensrmasssessssnnsssnnasnsaseses eteverenennanaenes 1
PENEtrOX®A =3 coneeeeeeeeerurerresssessseseoressessassassssesnesssanssasassessssssssssasencas 1

o

Penetrox® is a registered trademark of the Burndy Corporation.
Coax-Seal® is a registered trademark of Universal Electronics, Inc.

7-5



hy-gaines LIMITED WARRANTY

h y-gdin Warrants to the original owner of this product, if manufactured by hy-gain and
purchased from an authorized dealer or directly from hy-gain to be free from defects in
material and workmanship for a period of 12 months for rotator products and 24 months

for antenna products from date of purchase provided the following terms of this warranty
are satisfied.

1.

The purchaser must retain the dated proof-of-purchase (bill of sale, canceled check,
credit card or money order receipt, etc.) describing the product to establish the validity
of the warranty claim and submit the original or machine reproduction of such proof-
of-purchase to hy-gain at the time of warranty service. hy-gain shall have the
discretion to deny warranty without dated proof-of-purchase. Any evidence of
alteration, erasure, or forgery shall be cause to void any and all warranty terms

immediately.

hy-gain agrees to repair or replace at hy-gain’s option without charge to the original
owner any defective product under warranty, provided the product is returned postage
prepaid to hy-gain with a personal check, cashiers check, or money order for $8.00

covering postage and handling.

Under no circumstances is siy-gain liable for consequential damages to person or
property by the use of any hy-gain products.

Out-of-warranty Service: hy-gain will repair any out-of-warranty product provided
the unit is shipped prepaid. All repaired units will be shipped COD to the owner.
Repair charges will be added to the COD fee unless other arrangements are made.

This warranty is given in lieu of any other warranty expressed or implied.

hy-gain reserves the right to make changes or improvements in design or manufacture
without incurring any obligation to install such changes upon any of the products
previously manufactured.

All hy-gain products to be serviced in-warranty or out-of-warranty should be

addressed to fry-gain, 308 Industrial Park Road, Starkville,

NﬁSSiSSippi 39759, USA and must be accompanied by a letter describing the
problem in detail along with a copy of your dated proof-of-purchase.

This warranty gives you specific rights, and you may also have other rights which vary
from state to state.




	P0000001.bmp
	P0000002.bmp
	P0000003.bmp
	P0000005.bmp
	P0000006.bmp
	P0000007.bmp
	P0000008.bmp
	P0000009.bmp
	P0000010.bmp
	P0000011.bmp
	P0000012.bmp
	P0000013.bmp
	P0000014.bmp
	P0000015.bmp
	P0000016.bmp
	P0000017.bmp
	P0000018.bmp
	P0000019.bmp
	P0000020.bmp
	P0000021.bmp
	P0000023.bmp
	P0000024.bmp
	P0000025.bmp
	P0000026.bmp
	P0000027.bmp
	P0000028.bmp
	P0000029.bmp
	P0000030.bmp
	P0000031.bmp
	P0000032.bmp
	P0000033.bmp
	P0000034.bmp
	P0000035.bmp
	P0000036.bmp
	P0000038.bmp



